OPERATOR’'S MANUAL

67383-X

67383-1

Follower Assembly

RELEASED:
REVISED:
(REV. 01)

11-16-07

9
8

see view“A”

View “A”

guil

.

m/n

MATERIAL CODE
[A]  =Aluminum
[B]  =Nitrile
[C]  =Carbon Steel
[D]  =Acetal

[Pe] = Polyethylene
[SS] = Stainless Steel
[Ul  =Polyurethane

)

PN 97999-1195

INGERSOLL RAND COMPANY LTD

P.O.BOX 151 « ONE ARO CENTER ¢ BRYAN, OHIO 43506-0151
CCN 15259476

@ (800) 276-4658 * FAX (800) 266-7016

© 2007

P
18 Aﬂr
19 L‘L\
15 14
Item | Description (size) (Qty)| PartNo. | Mt Item | Description (size) (Qty)| PartNo. | Mtl
1 [ Check Valve Body (1/8-27 N.P.TF.- 1) (1) 193987 [SS] 11 | Plug (1/8-27 N.PTF.- 1) (1) | 93988 [SS]
2 [ Machine Screw (#4-40x1") (1) | Y8-251-S |[SS] 12 | Adapter (1) |1 96251 [A]
3 | Spring (1) 193989 [SS] 13 | Nut (1/4”-20) (12) | Y12-4-S [SS]
4 | Valve Nut (1) (93986 [D] 14 | Cap Screw (1/4”-20x 3/4”) (12) | Y6-43-T [SS]
5 | Nut (#4-40) (1) | Y22-4-S [SS] 15 | Cap Screw (5/16”- 18 x 5/8") (6) | Y6-52-C [C]
6 | Valve Assembly (includes items 1- 5) (1) [67130 16 | Ring Clamp (1) (96141 [C]
7 | Male Elbow (1/8-27 N.P.T.x 5/16” 0.d. tube) (1) [59756-58 17 | Wiper Seal (14.500" 0.d.) (1) [96257-1 [U]
8 | Gasket (1) {92339 [B] 18 | Wiper Seal (14.437” 0.d.) (1) [96142 [Pe]
9 | Cap Screw (1/2"-13x1-1/2") (3) 1 Y99-84-C | [C] 19 | Plate (1) {96137 [C]
10 | Clevis Pin (1) 193990 [C]

@ Ingersoll Rand

Industrial Technologies



